
1

KOBALT and logo design are trademarks  
or registered trademarks of LF, LLC.  
All rights reserved.

Serial Number

SG24784

Purchase Date

ITEM #6267617
MODEL #53428

75-FT STEEL 
PORTABLE 

HOSE REEL
Español p. 9

ATTACH YOUR RECEIPT HERE

Thank you for purchasing this KOBALT product. 
Questions, problems or missing parts? 
Before returning, contact us on: 888-3KOBALT (888-356-2258), 
8 a.m. - 8 p.m., EST, Monday - Sunday or ascs@lowes.com.



2

TABLE OF CONTENTS

PRODUCT SPECIFICATIONS

Package Contents.................................................................................................................................

Hardware Contents................................................................................................................................

Safety Information..................................................................................................................................

Preparation.............................................................................................................................................

Assembly Instructions.............................................................................................................................

Operating Instructions............................................................................................................................

Care and Maintenance ..........................................................................................................................

Warranty.................................................................................................................................................

3

4 
 
5 
 
5 
 
6
 
8 
 
8 
 
8

SPECIFICATIONS

Assembled Dimensions 16.73 in. x 16.73 in. x 18.38 in.

Capacity: 75-ft of 5/8-in. Hose



3

PACKAGE CONTENTS

I

C

B

E

A

D

Assembled Drum Axle

Leg

Crank Handle Assembly

6-ft Leader Hose

Leg

A

B

C

D

E

1

1

1

1

1

PART QTYDESCRIPTION



4

HARDWARE CONTENTS (not shown actual size)

M8 x 60 mm 
Bolt 

 
Qty. 2

M8 L-Wrench 
 

Qty. 1

M8 Washer
 

Qty. 2

M8 Flat 
Wrench 

 
Qty. 1

M8 Nut 
 

Qty. 2
Crank

Handle Cap 
 

Qty. 1

M8 Washer 
 

Qty. 1M8 x 15 mm  
Bolt 

 
Qty. 1

AA

FF

BB

GG HH

CC DD EE



5

SAFETY INFORMATION

PREPARATION

WARNING

Please read and understand this entire manual before attempting to assemble, operate or install 
the product. If you have any questions regarding this product, please call customer service at 
888-3KOBALT (888-356-2258), 8 a.m. - 8 p.m., EST, Monday - Sunday. You could also
contact us at ascs@lowes.com.

Before beginning assembly of product, make sure all parts are present. Compare parts with package 
contents list and hardware contents list. If any part is missing or damaged, do not attempt to assemble 
the product. 
 
Tools required for assembly (included): M8 L-Wrench and M8 Flat Wrench. 

•	 Do not exceed maximum pressure rating of 150 PSI.

CAUTION

•	 Do not leave water running through the hose reel unsupervised.



6

ASSEMBLY INSTRUCTIONS

1

2

1. Fully insert leg (B) and leg (E) into the hub.

2. Insert M8 x 60mm bolt (AA) through the hub, the 
leg, and M8 washer (HH) and then fasten into 
M8 nut (BB).

3. Use M8 wrench (GG) to hold the M8 nut (BB)  
in place while using M8 L-wrench (FF) to 
tighten the M8 x 60 mm bolt (AA) by turning  
it clockwise.

Hardware Used

Hardware Used

M8 x 60 mm Bolt x 2AA

M8 x 60 mm Bolt x 2AA

M8 L-Wrench x 1FF

M8 Nut x 2BB

M8 Flat Wrench x 1GG

B

E

BB

AA

HH

M8 Nut x 2BB

M8 Washer x 2HH

3

FF

AA

GG

BB

A



7

ASSEMBLY INSTRUCTIONS

4

5

6

4.	Insert crank handle (C) to the drum axle (A).

5. Insert M8 washer (DD) and M8 x 12 mm bolt 
(CC) to the center axle. 
 
Tighten the M8 x 12 mm bolt (CC) using  
M8 L-wrench (FF) by turning it clockwise.

6. Verify the crank handle is firmly installed, then 
push on and install the crank handle cap (EE) 
before use.

Hardware Used

Hardware Used

M8 x 12 mm Bolt

M8 Washer

M8 L-Wrench

x 1

x 1

x 1

CC

DD

FF

Crank Handle Cap x 1EE

C

C

C

DD CC

A

EE



8

OPERATING INSTRUCTIONS

WARRANTY

CARE AND MAINTENANCE

•	 Turn water on and pull as much hose is needed out and use for watering.
•	 When done, wind hose back onto the reel using crank handle. Turn off water and squeeze nozzle 

trigger to release remaining water from the hose.

LIMITED LIFETIME GUARANTEE: You should never have a problem with your Kobalt product, 
however, this product is warranted for the original purchaser to be free from defects in material and 
workmanship. This guarantee does not cover damage due to misuse or abuse, normal wear, improper 
maintenance, neglect, unauthorized repair/alteration, or expendable parts and accessories expected 
to become unusable after a reasonable period of use.

•	 Make sure all water is drained from hose when not in use.
•	 Do not store in direct sunlight.

Printed in Cambodia

ASSEMBLY INSTRUCTIONS

7.	Attach leader hose (D) to the valve assembly. 
Tighten with an adjustable wrench (not included) 
if necessary.

Adjustable Wrench (not included)

8.	Attach garden hose and complete installation 
by turning the crank and loading the hose in an 
even orientation.

Hardware Used

8

7

D



9

KOBALT y el diseño del logotipo son 
marcas comerciales o marcas registradas 
de LF, LLC. Todos los derechos reservados.

Número de serie 

Fecha de compra 

ARTÍULO #6267617
MODELO #53428

CARRETE PARA 
MANGUERA 

PORTÁTIL DE 
ACERO DE 22.86 M 

Ingles p. 1

ADJUNTE SU RECIBO AQUÍ

Gracias por comprar este producto KOBALT.  
¿Preguntas, problemas o piezas faltantes? Antes de volver a la tienda, póngase 
en contacto al: 888-3KOBALT (888-356-2258), de lunes a domingo de 8 a.m. a 
8 p.m., hora estándar del Este, o escriba a ascs@lowes.com.

SG24784



10

ÍNDICE

ESPECIFICACIONES DEL PRODUCTO

Contenido del paquete...........................................................................................................................

Aditamentos...........................................................................................................................................

Información de seguridad......................................................................................................................

Preparación............................................................................................................................................

Instrucciones de ensamblaje..................................................................................................................

Instrucciones de funcionamiento............................................................................................................

Cuidado y mantenimiento.......................................................................................................................

Garantía.................................................................................................................................................

3

4 
 
5 
 
5 
 
6 
 
8 
 
8 
 
8

ESPECIFICACIONES

Dimensiones ensamblado 42.49 cm x 42.49 cm x 46.68 cm

Capacidad: 22.86 m de manguera de 5/8 pulg.



11

CONTENIDO DEL PAQUETE

Eje de tambor ensamblado

La pierna

Ensamble de la manivela

Manguera principal de 1.82 m

La pierna

A

B

C

D

E

1

1

1

1

1

PART QTYDESCRIPTION

I

C

B

E

A

D



12

ADITAMENTOS (no se muestra en tamaño real)

Perno
M8x60 mm 

 
Cant. 2

Llave en L
M8
 

Cant. 1

Llave plana 
M8
 

Cant. 1

Tuerca M8 
Cant. 2 Tapa de la 

manivela 
 

Cant. 1

Arandela M8 
 

Cant. 1Perno 
M8x12 mm  

 
Cant. 1

AA

FF

BB

GG

CC DD EE

Arandela M8
 

Cant. 2

HH



13

INFORMACIÓN DE SEGURIDAD

PREPARACIÓN

ADVERTENCIA

Lea y comprenda completamente este manual antes de intentar ensamblar, usar o instalar 
el producto. Si tiene preguntas relacionadas con este producto, llame a Servicio al Cliente al 
888-3KOBALT (888-356-2258), de lunes a domingo de 8 a.m. a 8 p.m., hora estándar del Este. 
También puede ponerse en contacto con nosotros en ascs@lowes.com.

Antes de comenzar a ensamblar el producto, asegúrese de tener todas las piezas. Compare las 
piezas con la lista del contenido del paquete y la lista de aditamentos. No intente ensamblar el 
producto si falta alguna pieza o si alguna está dañada. 
 
Herramientas necesarias para el ensamblaje (incluidas): llave en L M8 y llave plana M8.

•	 No exceda la presión máxima de 150 PSI.

PRECAUCĺON

•	 No deje correr agua por el carrete mientras esté sin supervisión.



14

INSTRUCCIONES DE ENSAMBLAJE

3.	Utilice una llave M8 (GG) para sujetar la tuerca 
M8 (BB) en su lugar mientras utiliza una llave en 
L M8 para apretar el perno M8x60 mm (AA) al 
girarlo en dirección de las manecillas del reloj.

Aditamentos utilzados

Aditamentos utilzados

Perno M8x60 mm x 2AA

Perno M8x60 mm x 1AA

Llave en L M8 x 1FF

Tuerca M8 x 2BB

Tuerca M8 x 1BB

Llave plana M8 x 1GG

1. Inserte completamente la pierna (B) y la pierna 
(E) en el cubo.

2. Inserte un perno M8x60 mm a través del cubo, 
la pata y la arandela M8 y luego fíjelo en la 
tuerca M8.

1

2

B

E

A

BB

AA

HH

3

FF

AA

GG

BB

Arandela M8 x 2HH



15

INSTRUCCIONES DE ENSAMBLAJE

4.	Inserte la manivela (C) en el eje de tambor (A).

5. Inserte la arandela M8 (DD) y el perno M8x12 
mm (CC) en el eje central.

 
Apriete el perno M8x12 mm (CC) con una 
llave en L M8 (FF) al girarlo en dirección de las 
manecillas del reloj.

6. Verifique que la manivela esté firmemente 
instalada, luego presione e instale la tapa de la 
manivela (EE) antes de usarla.

Aditamentos utilzados

Aditamentos utilzados

Perno M8x12 mm

Arandela M8

Llave en L M8

x 1

x 1

x 1

CC

DD

FF

Tapa de la manivela x 1EE

4

5

6

C

C

C

DD CC

A

EE



16

INSTRUCCIONES DE FUNCIONAMIENTO

GARANTÍA

CUIDADO Y MANTENIMIENTO

•	 Abra el agua y extraiga tanta manguera como sea necesario.
•	 Cuando termine, enrolle la manguera nuevamente en el carrete usando la manivela. Cierre el grifo 

y apriete el gatillo de la boquilla para liberar el agua restante de la manguera.

GARANTÍA LIMITADA DE POR VIDA: nunca debería tener un problema con su producto Kobalt; sin 
embargo, este producto tiene cobertura de garantía contra defectos en materiales y mano de obra 
para el comprador original. Esta garantía no cubre daños debidos al maltrato o mal uso, desgaste 
normal, mantenimiento inadecuado, negligencia, reparaciones o alteraciones no autorizadas, o piezas 
y accesorios prescindibles que se espera que resulten inutilizables después de un período de  
uso razonable. 

•	 Asegúrese de vaciar toda el agua de la manguera cuando no la utilice.
•	 No almacene bajo la luz solar directa.

Impreso en Camboya

INSTRUCCIONES DE ENSAMBLAJE

7.	Conecte la manguera principal (D) al ensamble 
de la válvula. Apriete con una llave inglesa 
ajustable (no se incluye), si es necesario.

Llave inglesa ajustable (no se incluye)

8. Fije la manguera para jardín y complete la 
instalación al girar la manivela y cargar la 
manguera en una orientación uniforme.

Aditamentos utilzados

8

7

D


